PIEZAS DE RECAMBIO SUR-RON

FIGURE-01

Item Description (EN)
101 Frame Assy.
102 Rear Fork Assy.
103 Seat Frame Assy.
104 Mid. Shaft Bush Assy.
105 Screw (M8*20)
106 Nut (M10*1.0)
107 Rear Fork Mid. Shaft
108 Washer (©10-$20-2)




FIGURE-02

Item Description (EN)

201 Rear Fork Assy.

2_02 Washer (010*®15*%®22-2)

2 03 Screw (M5*10)

204 Rear Fork Bearing

205 Protection Cover, Mid. Shaft
2_06 Tensioner Adjust Nut (M6)
2_07 Tensioner Adjust Bolt (M6*35)
2 08 Tensioner

209 Wire Clip Fixing Screw (M5*10)




FIGURE-03

=}

Item Description (EN)

3.01 Lithium Battery (60V/32Ah)
302 Controller

303 Screw (M6*10)

304 Screw (M5*10)

305 Controller Upper Decoration Plate
3_06 Charger 67.2V-10A

3.07 Screw (M6*16)




FIGURE-04

Item Description (EN)
4 01 Motor Assy.
4 02 Oil Seal
4 03 Plain Circular Bond (5*5*16mm)
4 04 Fr. Belt Pulley
1st Transmission Sprocket 1 (13T)
4 05 Locknut (M12*1.25)
4 06 Screw (PB3.5*6)
4 07 Bush, Fr. Belt Pulley Protection Cover
408 Protection Cover, Fr. Belt Pulley
409 Bolt (M6*10)
410 Motor Left Mounting Bush
411 Bolt (M8*40)
4 12 Motor Position Adjuster
4 13 Motor Position Adjuster Pressure Plate
414 Bolt (M8*45)
4 15 Bolt (M8*20)
416 Bolt (M8*20)
4 17 Washer (024*®10*1.6-3)




FIGURE-05

Item Description (EN)

5 01 Decoration Cover, Electric Lock

5 02 Screw (M5*10)

5_03 Split Damping Ring (Inner Dia. ®5)
5_04 Battery Left Limitation Stop (Plastic)
5_05 Screw (M5*10)

5 06 Battery Right Limitation Stop (Plastic)
5 07 Controller Lower Decoration Cover
5 08 Screw A (M6*10)

5_09 Screw B (M4*13)

5 10 Battery Lower Limitation Stop (Plastic)
511 Screw (M5*12)

512 Battery Lower Buffer Foam
513 Screw (M4*13)

514 Small Fender, Belt Pulley (Plastic)




515 Screw (M4*13)

516 Screw (M5*16)

517 Back Up Block (Plastic)

518 Rear Fender, Battery (Plastic)

519 Screw (M6*12)

520 Nut (M5)

521 Screw (M6*12)

522 Fr. Damping Rubber Washer, Battery

523 Lock Bracket Hook, Battery
Buffer Rubber, Battery Compartment

524

~ Cover

525 Battery Compartment Cover (Plastic)

526 Nut (M6)

5 27 Decoration Label, Battery Compartment

528 Screw (M6*12)

529 Pin, Battery Compartment Cover




FIGURE-06

°® 19
« 18
—15
14
20
A 13
— 12

o™

Item Description (EN)

6_01 Rear Back Up Block, Battery

6_02 Lower Back Up Block, Battery

6_03 Screw A (M6*16)

6_04 Screw B (M6*10)

6 05 Motor Position Adjuster Limitation Pin
- (M6*14)

6_06 Screw (M8*20)

6_07 Clip (M8)

6_08 Motor Protection Cover

6 09 Lower Right Mounting Bracket,
— Controller

6_10 Lower Left Mounting Bracket, Controller

6_11 Screw (M6*10)

6_12 Washer (®6)

6_13 Screw (M6*12)

6_14 Upper Mounting Bracket, Controller

6_15 Front Fender, Battery

6_16 Screw (M6*12)

6_17 Screw (M5*10)

6_18 Clip (M6)

6_19 Screw (M6*16)

6_20 Spring Washer




FIGURE-07

Item Description (EN)

701 Rear Tire

7_02 Rear Inner Tube

7_03 Rim Band

7_04 Rear Rim

7_05 Sprocket (48T)

7_06 Screw (M8*16)

7_07 Rear Wheel Hub

7_08 Rear Brake Disc

7_09 Rear Brake Clip Bracket
710 Rear-Wheel Axle

711 Rear-Wheel Left Setback Bushing
712 Screw (M6*13)

7 13 Rear-Wheel Right Setback Bushing
7_14 Nut (M12*1.25)

7_15 Spoke Assy.

7_16 Oil Seal (©20-®37-7)

717 Bearing (®15*®35*11)
7_18 Rear-Whel Hub Inner Bushing




FIGURE-8

Item Description (EN)

8 01 Left Combination Switch
8 02 Electric Lock

8 03 USB Interface

8_04 Nut (M6)

8 05 Plain Washer (®6)
8_06 Screw (M6*16)

8 07 Horn

8 08 Screw A (M6*16)

8 09 Screw B (M6*16)

8 10 Battery Compartment Lock
8 11 Magneto Sensor, Side Stand Stop Switch
8 12 Side Stand Stop Switch

8 13 Acceleration Controller

8 14 Converter Assy.

8 15 Screw (M4*13)

8_16 Screw (M4*13)




FIGURE-9

G

fro"

Item Description (EN)

9 01 Seat (Plastic)

9 02 Rear Fender (Plastic)

9 03 Rear Fender Inner Plate (Plastic)
9 04 Nut (M6)

9 05 Screw, Rear Fender Inner Plate
9 06 Plain Washer (®6)




FIGURE-10

1
2
8
4
Item Description (EN)
10 01 Screw (ST4.2*13)
10_02 Clip (M4)
10 03 Left Decoration Cover, Battery Lock
— Bracket (Plastic)
10_04 Screw B (M6*12)
10 05 Right Decoration Cover, Battery Lock
— Bracket (Plastic)
10_06 Screw A (M6*10)
10 07 Decoration Ring, Battery Compartment

Lock




FIGURE-11

Item Description (EN)
11 01 Rear Absorber (DNM)
11_02 Rear Absorber Connection Rod
11_03 Rear Absorber Rock Arm
1104 Bolt (M8*35)
11 05 Rear Absorber Rock Arm Mounting Axle

— (Half-Thread L55-M8)

11_06 Screw (Half-Thread L50-M8)
1107 Screw (Half-Thread L45-M8)
11 08 Nylon Washer (®12-020-2)
11_09 Rock Arm Bearing
11_10 Rock Arm Bushing
11 11 Connection Rod Bushing
11 12 Plain Washer (®8)
1113 Nut (M8)
11 14 Nut (M8)




FIGURE-12

. X 1\1 i 2 ) 1111 ‘ 5 ’4 ’/4 )
A L gl 5] g e
- \ A @ Ogt) - 19
T . d
4 Ty 10
13 Y &
4 %
7\
A M2
Item Description (EN)
12 01 Right Foot Peg
12 02 Right Foot Peg Bracket
12_03 Left Foot Peg
12_04 Left Foot Peg Bracket
12 05 Foot Peg Mounting Pin
12 06 Foot Peg Plain Washer (08)
12 07 Foot Peg Clip Spring Reed (Inner Dia.
~ D6)
12_08 Position Pin (®4*12)
1209 Nut (M10*1.25)
12_10 Side Stand Bracket Spring
12 11 Screw (M8*20)
12 12 Side Stand
12 13 Screw (M8*30)
12_14 Side Stand Spring Pin A
12_15 Nut (M8)
12 16 Side Stand Spring Pin B
12_17 Washer (©24*®10-0.5)
12 18 Left Foot Peg Bracket
12 19 Foot Peg Return Spring




FIGURE-13

Item Description (EN)
13 01 Headset Assy.
13_02 Lower Headset, Steering Stem
13 03 Upper Headset, Steering Stem
13 _04 Split Snap Ring
13_05 Rear View Mirror Set
13_06 Left Rear View Mirror
13 07 Right Rear View Mirror
13 08 Rear View Mirror Bracket
13 09 Right Handle Grip
13 10 Right Throttle Bracket
13 11 Steering Bar
13 12 Left Handle Grip
13 13 Front Wheel Axle Assy (DNM)
13 14 Front Absorber Assy. (DNM)
13_15 Steering Stem Assy.
13 16 Upper Connecting Plate, Steering Stem

— (DNM)




13 17

Lock Screw (DNM-M5*14)

13 18 Handle Bar Stem Washer

13_19 Handle Bar Stem Washer (DNM)

1320 Handle Bar Stem Lock Screw (M6*18)

13 21 Cap, Handle Bar Stem

13 22 Handle Bar Lock Screw (M5*18)

13_23 Bracket, Handle Bar Stem

13 24 Lock cap, Handle Bar Stem

1325 Decoration Screw Kit, Headset

13 26 Mounting Screw, Absorber Protection
- Plate (DNM)

13_27 Front Absorber Seal Assy.

13_28 Absorber R. Protection Plate (DNM)

13_29 Absorber L. Protection Plate (DNM)




FIGURE-14

3‘

\%“n

__________________ - I o

' 21

5 Le—2
Item Description (EN)

14 01 Nylon Wire Clip 2
14_02 Nylon Wire Clip 1
14 03 Rear Brake Clip Assy.
14 04 Front Brake Clip Assy.
14 05 Brake Shoe
14 06 Front Brake Pump Assy.
14 07 Rear Brake Pump Assy.
14 08 Brake Lever




FIGURE-15

Item Description (EN)
15 01 Mid. Bushing, Intermediate Shaft Sleeve
15 02 Screw (M6*25)
15 03 Chain
15_04 R. Bushing, Intermediate Shaft
15_05 R. Oil Seal, Intermediate Shaft Sleeve
15_06 Sprocket, Output Shaft
15_07 L. Bushing, Intermediate Shaft
15_08 Bearing, Intermediate Shaft Sleeve
15_09 Intermediate Shaft Sleeve
15_10 Screw (M6*16)
15 11 Rear Belt Pulley
15_12 Belt
15 13 L. Oil Seal, Intermediate Shaft Sleeve




FIGURE-16

1-1°

Item Description (EN)

16_01 Main Wire Assy.
16_01-01 Flasher

16_02 Dump Sensor
16_03 Nut (M3)
16_04 Single - Phase Circuit Breaker
16_05 Isolation Washer (®7*®3.2*5)
16_06 Screw (M3*40)
16_07 Washer (®4)
16_08 Nylon Clip 3




FIGURE-17

o) G

Item Description (EN)
17_01 Screw (M5*10)
17_02 Front Inner Tube
17_03 Rim Band
17_04 Front Tire
17_05 Front Rim
17_06 Spoke Assy.
17_07 Front Wheel Hub Assy.
17_08 Front Brake Disc
17 _09 Front Wheel Bearing (®20*®32*7)




FIGURE-18

Item Description (EN)
18 01 Throttle Cable
18 02 Screw (M5*8)
18_03 Nylon Wire Clip 2
18 04 Rubber Strip
18_05

Wire Fixing Strip

18_06




FIGURE-19

19 N
18 \§\\\S 'E '\_‘9',\

Item Description (EN)
19 01 Tail Lamp
19_02 Rear Reflector
19 03 Screw (M6*12)
19 04 Spring Washer (©6)
19 05 Plain Washer (®6)
19_06 Rear Billboard
19_07 Rear Right Turning Light
19 08 Mounting Bracket, Rear Turning Light
19_09 Rear Left Turning Light
19_10 Cover Plate, Tail Lamp Bracket
19 11 Tail Lamp Bracket
19 12 Nut (M6)
19 13 Screw (M4*13)
19 14 Support Rubber, Rear Lisence Plate
19_15 Nut (M6)
19 16 Fixing Nut (M6)
19 17 Screw (M6*12)
19 18 Rear Fender (Rear Wheel)
19 19 Screw (M4*13)
19 20 R. Mounting Bracket, Rear Fender
19 21 L. Mounting Bracket, Rear Fender




FIGURE-20

front

Item Description (EN)

20_1 Speedometer

20_2 Speedoemeter Buffer Rubber Washer
20_3 Speedometer Mounting Washer

20 4 Speedometer Bracket

20 5 Speedometer Cover

20 6 Screw (M6*16)

20 7 Fixing Nut (M6)

20 8 R. Protection Plate, Head Light

20 9 L. Protection Plate, Head Light
20_10 Head Light Assy.
20 11 Bracket Assy., Head Light
20 12 Fr. Turning Light Protection Plate Fixing

- Screw (M6*12)

20_13 Head Light Mounting Screw (M6*12)
20_14 Steering Lock Mounting Screw (M5*12)




20_15 Steering Lock

20_16 Fr. R. Turning Light
20_17 Fr. L. Turning Light
20_18 Side Reflector

20_19 Front Fender Mounting Bushing
20_20 Front Fender

20_21 Front Fender Mounting Screw







